

"WARDEN'T



PCFEL

TR-59

SHOW ICE AND FERMAFROST RESEARCH EMAPLICHMENT Coups of engineers U. S. Aaby 1215 Washington Ave. Wilmette, Illinois

1 JUNE 1955

Details of illustrations in this document may be better studied on microliche



ARCTIC CONSTRUCTION AND FROST EFFECTS LABORATORY NEW ENGLAND DIVISION CORPS OF ENGLINEERS, U. C. ARMY BOSTON, MASSACHUSETTS

> Reproduced by the CLEARINGHOUSE for Federal Scientific & Technical Information Springfield Va. 22151

This document has been approved for public release and salo; its distribution is unlimited.

LIST OF PHOTOGRAPHS

Photo	No.	1	PSB-92D-102.	View showing complete removal of concrete pile B-16 following extraction test in Site B, Subarea No. 4
Photo	No.	2	PSB-92D-57.	Concrete pile No. A-13 in foreground with other piles in background
Photo	No.	3	PSB-92D-60.	Pile No. A-13, subsequent to failure showing pulling arrangement. Note total vertical movements shown between chalk marks on pile
Photo	No.	4	PS B-92D-17 4.	View showing heated inclosure for Ames Dials to prevent frosting of dial plungers (I-beam pile No. 25)
Photo	No.	5	PSB-92D-65.	Close-up of pipe pile No. A-20 showing structural failure of pile
Photo	No.	6	PSB-92D-51.	View, looking north, of pile No. A-12 showing reinforcing steel after extraction test
Photo	No.	7	PSB-92D-100.	Bottom concrete pile B-16 after complete removal. Note light spot near rule does not show any discoloration from contact with soil.

LIST OF TABLES

TABLE 1	•	Detailed S	Summary (of	Pile	Extraction	Tests	To Date
TABLE 2		Condensed	Summary	of	Pile	Extraction	Test	Results

LIST OF PLATES

PLATE 1	-	General Plan and Sketches, Pile Adfreezing Tests, Subarea No. 4
PLATE 2	-	Soil Data, Boring No. DH3S
PLATE 3	-	Typical Soil Profiles, Site A and Site B
PLATE 4	-	Load vs Vertical Movement (Accumulated)
PLATE 5	-	Load vs Rate of Deformation
plate 6	-	Pile B25, Long Term Loading
PLATE 7	-	Heave vs Time For Typical Piles
PLATE 8	-	Test Pile Layout, Showing 3 Years' Heave
PLATE 9	-	Assumed Change With Time of Load Distribution Along

Pile Shaft

.

STATUS REPORT NO. 2

PILE EXTRACTION TESTS

FAIRBANKS RESEARCH AREA

1. Background. When piles are used in permafrost areas, certain special considerations apply which are not always obvious to engineers whose experience has been entirely in temperate zones. For example, it is not sufficient merely to drive piles to point bearing on permafrost. If the piles are not adequately anchored into the permafrost, winter freezing of the soil in the active layer may heave the piles and the overlying structure. When a pile does penetrate into permafrost, but the amount is inadequate, this uplift is usually cumulative since the building load is normally not sufficient to force the pile back to its original position, the portion of pile below the active zone remaining firmly gripped by the permafrost throughout the thaw. The result may be very severe structural distortion and damage, or excessive maintenance costs. Another complication which must be considered is the possibility of loss of supporting capacity and stability due to degradation of the permafrost. A third special consideration is the fact that frozen soils flow plastically under load at stresses which may be substantially below their rupture strength.

2. <u>Site Conditions</u>. The Fairbanks Research Area, in which the present series of pile tests is being performed, is located about 2-1/2 miles northeast of Fairbanks, Alaska. The terrain is characterized by a comparatively smooth gentle slope. The mean annual temperature at Fairbanks is about 26°F. with extremes of plus 88°F. and minus 55°F. The total annual precipitation is about 12 inches, including an annual anowfall of about 4 feet. The natural soil underlying the Research Area to a depth in excess of 50 ft. is silt containing variable amounts of organio material, including occasional layers of peat. Under natural surface covor conditions, the maximum depth of seasonal thaw varies from 2 to 6 ft. The permafrost layer in the area is 100 to 150 ft. in thickness.

Subarea No. 4 located in the western part of the Research Area was selected as the location for the test pile installations. See Plate 1. Two test sites were laid out, namely: Site A which was cleared of trees and brush; and Site B from which the surface vegetation and the organic material immediately at the ground surface was stripped.

3. Installation of Piles. During the period from 15 April to 15 August 1952, 32 piles were installed to 8, 12 and 16 ft. nominal depths of embedment in permafrost in each of the two sites, that is a total of 64 piles. Twenty-four of the piles in each site were installed in 12-inoh diameter drilled holes. Of the latter, the holes for Piles Nos. A-2, A-5, A-9, A-10, A-13, A-14, A-25, A-26, A-29 and A-30 (see Plate 1) were made by means of a truck-mounted earth auger without use of water. The remainder of the drilled holes were made with a core drill using water to wash the outtings out of the hole. Eight piles in each of Site A and Site B were installed in steam-thawed holes. To form the pile holes, a steam pipe, 22 ft. long, with 60 psi steam pressure applied was started in a shallow hole and advanced to 22 ft. during a period of five to

twenty minutes. With the steam point at this depth, steaming was continued until the minimum diameter of the hole was twelve inches, an average time of about three hours. Records were kept of the quantity of steam used in jetting, rate of jet advance and the approximate dimensions of the thawed sections. The annular spaces around all piles were filled with silt water slurry. During the latter part of July 1952, wooden deck-type shede structures were erected over two groups of piles in Site B as shown in Plate 1, in order to simulate the shading effect of a building. Photograph No. 1 shows a typical concrete pile (in this case just after extraction). Photograph No. 2 shows a typical view of Area A with a concrete pile in the foreground and other types in the background.

4. General Observations.

a. <u>Soil Data</u>. - Three pile holes in each site were coredrilled for soil samples in the spring and summer of 1952. Other holes have been and will be core-drilled to obtain representative samples for routine soil tests of texture, density, moisture content and classification. Plate 2 shows soil data obtained in connection with building foundation studies at the research area. Plate 3 shows data from explorations in sites A and B.

Mr. C. W. Fulwider who was present at the time the piles were installed observed that the conditions in Site A and Site B are not entirely identical. He reports that Site A is slightly higher and better drained than Site B although the soils are somewhat finer grained.

Site B is lower and approaches rather closely to areas which contain standing water in summer, and the soils tend to be somewhat coarser than in Site A.

b. <u>Ground Water Observations</u>. - Ground water elevation observations were initiated in July 1952 in 13 wells bounding Sites A and B. Observations have been taken at two week intervals thereafter during the thawing periods. No analysis of these data is given in the present report.

c. <u>Vertical Movement Observations</u>. - A fixed vertical movement observation point was established on each pile. Observations referenced to a stable permanent bench mark were taken at weekly intervals for the first two months following installation and during subsequent periods of intense thaw or freeze. Between the latter periods, vertical movement observations have been taken monthly or at longer intervals.

d. <u>Ground Temperatures.</u> - Weekly ground temperature observations have been obtained by means of thermocouple assemblies installed on selected piles.

Around the 16 test piles installed in steam-jetted holes, thermecouples were installed and temperature observations were taken hourly during the period of jetting and daily thereafter for a period of two weeks. Since that time they have continued at weekly intervals. No analysis of these observations is presented in the present report.

5. Pile Extraction Tests.

a. <u>Tests In 1953</u>. - During October and November 1953 extraction tests were conducted on 11 piles installed to varying depths of embedment

in drilled holes. These consisted of treated timber piles (tip down and butt down), reinforced concrete piles, steel pipe piles and steel I-beam piles. Several of the deeply embedded piles could not be extracted due to the difficulty of applying tensile forces to the piles without causing structural failure of the piles above ground surface. The extraction test procedure used on the first pile of each type, that is, wood, concrete, steel pipe and steel I-beam was as follows:

> Increments of 1000 lbs. were applied over a maximum period of 30 seconds and load held constant for five minutes or until rate of movement decreased to less than 0.002 inch per minute. When rate of movement was equal to or greater than 0.002 inch per minute thirty minutes after adding an increment, this was taken to indicate that failure by plastic flow had been reached. After plastic flow had occurred, increments of 4000 lbs. were added every five minutes until rupture between pile and frozen soil, or structural failure of pile. After initial tests on each type of pile, the increments used were selected so as to reach the estimated point of plastic flow in a minimum of six increments. Photograph No. 3 shows the pulling arrangement.

b. Tests in 1954.-

(1) <u>Short Time Tests</u>. - Based on the results of extraction tests performed in fall of 1954 the initial loading increments for comparable tests carried out in F.Y. 1955 were selected as follows:

	Depth of Embo	edment in Froze	1 2011
	8 ft.	12 ft.	16 ft.
Increments (pounds)	5,000	8,000	10,000
The magnitud	des of the above lo	ad incroments	Nere
selected to	permit at least si	x increments of	ſ
load before	reaching point of	plastic flow.	
After apply	ing each load incre	ment, the pile	
movement wa	s observed at one n	ninute interval	8
for ten min	utes. When a load	was reached at	
which a pil	e continued to be j	pulled out of	
the ground	at a rate greater	than 0.001 inch	1
per minute	ten minutes after	placing an inci	re-
ment, the 1	load was held const	ant until rate	of
movement we	as less than 0.001	inch per minute	9.
If movement	t thirty minutes af	ter placing an	
increment of	exceeded 0.COl inch	n per minute, i	t
was conside	ered that a conditi	ion of plastic	
flow had b	een reached. After	r plastic flow,	

increments were held for five minutes with pile movement readings made every minute. Loading was continued until failure of pile member itself, rupture of bond between pile and frozen soil, or pile movement rate of 1/2-inch per minute.

(2)Long Term Test. - Since analysis of the results achieved up to the end of the 1954 short time loading tests had left some doubt as to the level of shear stress which could be tolerated for the life of the structure without excessive cumulative movement, it was decided to investigate the plastic flow characteristics of the pile failures in greater detail. The reason for this is clear when it is realized that a movement of only 0.01 inch per day accumulates to 3.65 inches if continued for a year and about three feet if continued for ten years. However, it is obvious that to complete tests of this nature in a reasonable time (that is in less thar the lifetime of the structure) movements must be measured with an unusual degree of preeision.

Loading of test Pile B-25 by means of dead weights and a lever arrangement was started late in 1954 and has continued through the winter. Stresses of 10, 15, 20 and 25 psi were successively applied. Each load increment was maintained for a period of thirty days or more; the movement of the pile was measured to 0.001 inch with 3 dial gauge extensometers placed at third points.

7

6. Test Results. Results of all pile tests performed to date are tabulated in Table 1. A condensed summary of pile extraction test data is given in Table 2. Typical load-deflection curves and load vs rate of deformation curves are given in Plates 4 and 5, respectively. A plot of vertical movement versus time for the long-term test on Pile B-25, for 15 and 20 psi stress increments, is shown on Plate 6. Plate No. 7 shows typical plots of vertical movement of piles versus time since the time of their original installation in 1952. Plate No. 8 is a layout of pile test Aroas A and B with the total cumulative heave to 1 May 1953, 1 May 1954, and 1 May 1955, shown beside each pile. Plate No. 9 shows a generalized picture of assumed variation of load distribution along pile shaft.

In all computations of tangential shear stress developed in permafrost, an allowance has been made for skin friction in the active some.

7. Special Test Difficulties.

a. <u>Measurement of Pile Movement</u>. - Measurement of pile movement to as close as 0.001 inch over long periods under field conditions of wide temperature extremes, etc., has presented an annoying problem which seems easier to solve than it actually is. Much effort has been spent trying to eliminate or minimize persistent up and downs, drifts, and other irregularities of the data.

The very first difficulty encountered was with the extensometer gauges used to measure the deflections. These froze up under their

twenty-four hour a day exposure to the winter weather at the Research Area. A very effective solution for this, devised at the Research Area, consisted of placing a small incandescent lamp near the gauge as is shown in Photograph No. 4, the heat of which prevented any icing.

It was next found that the extensometers appeared to show the pile as sinking into the ground under the upward pull. This was found to be due to heaving of the extensometer beam supports, even though these had been driven to twice the depth of the active zone. New supports were then installed which eliminated the progressive heave effect.

However, small fluctuations in readings continue to occur even at present. These are believed to be largely, if not wholly, fluctuations with temperature, even though substantial efforts have been made, in mounting the extensometers, to minimize the effect of temperature lengthening, shortening and twisting of the various supporting members. It is apparent that the mechanics of setting up and performing even the simplest field tests may require unexpected time and effort in frozen ground studies.

b. <u>Application of Load to the Piles</u>. - Difficulties in applying tensile forces to the piles have been substantial. In the original tests, for example, a slot was cut through the upper end of the pile and a pulling rod passed back through it. The result was often failure of the top of the pile as shown in Photographs Nos. 5 and 6, before bond failure in permafrost could be developed. In the concrete pile tests the concrete itself, of course, cracked very easily after

which the reinforcing rods tended to stretch and spall off concrete. New gripping methods have new been devised. For example a steel collar and wedge device is being constructed for the wooden piles which avoids the weakening effect of cutting the slot through the pile. Little improvement is possible for the concrete piles since their strength is limited by the amount of reinforcing rods rather than by the method of gripping and pulling used. Of course no actual pile foundations would be designed for loadings which would cause such excessive stressing of the piles. However, in order to establish allowable design values of known factor of safety, it is necessary to understand what limiting values of bond stress are applicable. Since general values of bond stresses are now known, from the present tests, as indicated on Table No. 2, it will be possible to plan future pile tests in the program o as to keep depth of embedment and stresses in piles at practical levels.

c. <u>Placing of Slurry</u>. - It has been found in pile tests at the Research Area that placing of the slurry around the piles is a critical operation for cases where skin friction is depended upon for bearing capacity. Photograph No. 7, for example, shows a concrete pile after extraction. The light spot near the rule which does not show any discoloration from contact with soil suggests a void. It is considered advisable to place the slurry by a tremie type method in order to insure that the space between the pile and the drilled hole will be completely filled. If the slurry is simply dumped from the surface into the space

between the pile and the wall of the hole, and if the space is narrow, extensive voids may occur along the sides of the pile. Preparation of the slurry by hand is a very tedious operation. It should be planned for a machine operation, even for a small job, if for no other reason than to avoid the skimping which may occur when the workers discover how slow and tedious the process is.

8. <u>Discussion of Results</u>. • The ultimate adfreeze bond strength in tests to date has varied from a low of 13.0 psi to a high of 40.7 psi; in drilled holes, averages thus far are 22.5 psi for concrete piles, 27.1 psi for steel pipe piles and 37.2* psi for steel I-beam piles. Driven pipe piles average 23.2 psi for piles pulled a short time after installation. A few tests on piles driven into the active zone only, have shown comparable skin friction values for the soil in the thawed state ranging from 1.3 to 5.7 psi.

* For steel I-beams, perimeter used for computing total shear area = abcd.



Cus Sr

However, if the total surface perimeter of the I-section is used, abegedhfa, the pile surface area is increased by almost one third, and the ultimate adfreeze bond strength values are reduced to nearly the same values as for the steel pipe piles, which seems reasonable. The perimeter distance be is about two-thirds of the distance bege; however, reference to other data suggests that the shear strength through the soil should be of the order of double the adfreeze bond strength. Therefore failure should be expected along bege rather than be. None of the I-beam piles have been extracted sufficiently to provide visual check of this point. It is possible that all I-beam pile results may have to be recomputed. However, all data in this report are based on abcd. Of the 11 piles tested in the fall of 1953 in short term loading, 7 were frozen in so securely that they failed structurally before failure in bond between pile and soil occurred. Of the 20 piles tested in short term loading in the fall and winter of 1954, 2 piles failed structurally before failure in bond could be achieved, and 2 of them reached the maximum load capacity of the loading apparatus without reaching failure either in soil or in pile.

Reference to the plot of typical load-deflection curves obtained in the 1953 series of tests shown on Plate 4 indicates that the curves show progressively increasing deflection as the loads increase. Plate 5, which shows rate of deformation instead of cumulative deformation, indicates the importance of the rate of movement at the higher loads. In test of Pile B-16 (as shown on Plate 5) continuous plastic flow began between 20 and 30 kip loadings, then increased and became very much more rapid at loads of the order of 60,000 lbs. or more. It will be clear from this plate that the arbitrary figures of .002 and .001 inch per minute taken as indicating that plastic flow was occurring may give load values which are actually substantially above the actual stress at which plastic yield begins to occur. This progressive yield of piles in soil is not important in case of design for wind load uplate or similar short duration transient loading, but is a factor in design for long term loading of piles. It is also a factor in designing to obtain sufficient embedment to resist frost heave of the pile, since frost lifting may gradually cause the pile to move out of the ground under its steady

force acting for manyweeks and months, unless the pile is sufficiently embedded in permafrost so that the frost heave resisting stresses are kept below the level of plastic yield. Stresses at significant plastic yield as determined by the more or less arbitrary definition of 0.001 -0.002 inch per minute movement after thirty minutes, averages about 80 per cent of the bond failure stress for the drilled and steam-thawed holes with individual values varying from 65 per cent to 100 per cent. Since these values were selected at an arbitrary time of 30 minutes after load had been applied and since as indicated on Plate 6 a transient stress condition existed in the pile, the load being <u>in process</u> of redistribution along the pile length, the plastic yield values cannot be said to represent any well-defined physical concept.

Reference to Plate 6 showing the results of the long term loadings of Pile B-25 at 15 and 20 psi indicates that after a few days of gradual adjustment the pile became stable at both these stress increments. Initial data from loading of this pile at a stress of 25 psi indicate that the pile is also stable at the latter stress level. This suggests that the long term loading test on this steel I-beam pile may give results at least of about the same order as obtained in the previous short term loading tests. (As shown on Table 2 the steel I-beams in drilled holes tested to date have failed at an average of 37.2 psi with a range of 33.6 and 40.7 psi. As shown on Table 1 the stresses at start of nominal plastic yield in the I-beam short term tests completed to date in drilled holes have ranged from 25.2 psi to 32.2 psi). It may

be that the short term loading test is actually less conservative than the long term test. It is possible that the short term test completed in a day or two gives insufficient time for redistribution of stresses along the length of the pile thus actually resulting in failure at lower stresses than in a long time test. It is expected that as further load increments are added to Pile B-25 a level will shortly be reached at which adjustment to a stationary condition will not occur. Reference to Plate 6 shows that the achievement of a steady, stable condition took distinctly longer at the 20 psi loading than at the 15 psi loading.

More than half of the 64 piles installed in the summer of 1952 have shown no progressive movement since installation although the data indicate apparent small, irregular movements of 1/2-inch or less; however, it is believed that most of these apparent movements are simply due to observational errors. About a third of the piles have shown an inch or more of cumulative heave two years after construction.

Plate 8, showing the cumulative heaves at the end of approximately one, two and three years since installation, indicates that negligible heave (less than 1/2 inch) has occurred in all but one of the piles in drilled holes in Area A, whereas the corresponding types of installations in Site B show significant heave for the majority of piles. A combination of factors may explain this. First, some of the holes in Area A were installed in holes drilled by augering without use of water; thus less heat was introduced in these particular holes. Second, the piles in Area A were first to be installed and were put in earlier in

the year, when air temperatures were still fairly low and the ground was at its coldest. Thus there was less opportunity for disturbance of the thermal regime. Third, as previously pointed out, Area A is slightly different in topographic position from Area B and contains probably slightly finer-grained soil.

Plate 8 shows that the steam-thawed holes in Site A produced exceptional heaves during the first winter. Heave of wood Pile No. A-7 reached nearly five inches in the first winter and 6.6 inches after the second winter. In general, these piles required two full winters to become stabilized although a few showed only slight movement in the second winter. For some reason the piles placed in steam-thawed holes in Site B showed generally less heave than those in steam-thawed holes in Site A. Further study on the data of the amount of steam used may give some explanation of this. However, no reason is apparent at this date.

It presently appears that under the soil and permafrost conditions at the Fairbanks Research Area, and using the pile types and installation techniques here employed, reliance cannot be placed on <u>all</u> piles of a foundation to be stable against frost uplift until after one to three winters, depending on the installation method used, unless artificial refrigeration is employed to hasten attainment of solid freeze-back or unless the frost lifting action can be defeated by other means. Further study of the nature of permafrost, of other pile types,

of refinement in installation techniques, of further test results from the pile test program and of the nature of the freeze-back process may yield new approaches. Except for piles which were installed by steam thawing, there is no apparent reason why some piles heaved and others did not under apparently similar conditions. It is considered likely that the heave is evidence of a very slow rate of freez-back. This is presumably because the permafrost in the Fairbanks Area is close to 32° F. in temperature and has very little reserve of cold. Where the permafrost is much colder as at Point Barrow, Alaska, or Thule, Greenland, much more positive freeze-back should occur.

Inspection of the shear stress data on Table No. 1 shows no noticeable difference between either plastic yield or bond failure stresses for the shaded piles as compared with the unshaded piles.

Plate 9 illustrates a generalized concept of changes in load distribution which occur when load is applied to a pile in frozen ground, considering only skin friction. Initially the stresses may be carried entirely in the upper layers of ground as illustrated by Curve No. 1. However, when the stresses at the top of the ground become so high as to result in plastic flow in the material surrounding the pile, yield occurs, allowing the upper part of the pile to change in length and to distribute more of the resisting force progressively to lower levels in the ground as illustrated by Curves 2 and 3. Thus, if the load applied to the pile is small, or if the pile is sufficiently long, virtually no load may reach the bottom of the pile. This has been

recognized for some time in the design of pile foundations in temperate regions; however, special physical properties of frozen ground make the analysis of pile bearing capacity in the arctic and subarctic a unique problem.

9. Conclusions.

a. Under the soil and permafrost conditions at the Fairbanks Research Area, and using the pile t/pes and installation techniques here employed, <u>all</u> piles in an installation cannot be relied on to become stable against frost uplift in a reasonable period without artificial refrigeration, even when depth of embedment in permafrost is as much as 4 or 5 times the depth of the active zone.

b. Under the conditions of the tests for piles placed in drilled or steam-thawed holes, a design tangential shear stress in permafrost of the order of 15 psi seems to date tentatively safe against the possibility of continuous progressive deformation, providing solid freeze-back has been completed. This conclusion takes into account the results of the long-term test and the fact that plastic deformation as defined in the short-time tests represents a transient condition. It is not intended to apply to driven piles, on basis of data thus far available.

10. <u>Recommendations</u>. In order to establish pile design criteria which are applicable under various construction conditions, it is clearly necessary to obtain basic understanding of the way in which stresses are distributed from a pile to a body of frozen ground, both

through adfreeze bond and through end bearing. Also it is necessary to understand more fully the freeze-back process which occurs after installation of a pile in frozen ground and to investigate possible wourpational methods for speeding this process and making it more positive. Therefore the following measures are recommended for continuation of the pile test program at the Research Area:

a. Install 9 additional test piles at the Research Area consisting of concrete, steel pipe and steel I-beam piles (3 depths of embedment, each type) especially instrumented with strain gauges and load pressure cells. Consider also possibility of three wood piles. The piles should be first subjected to increments of compressive loading to a high level of intensity (but short of failure). Following this the piles should be tested in tension. In b th types of loading the changes in stress distribution with load and with time should be measured.

b. A series of tests is recommended in which piles are loaded in end bearing only, without any skin friction, and the end bearing value determined as an individual separate component.

c. The bearing capacity of piles in combined skin friction and end bearing should be evaluated.

d. Installation and test of belled caisson or other special piles to resist frost heave uplift should be carried out.

e. The forces required to resist normal frost heave uplift should be determined.

f. The possibilities for eliminating frost heave uplift by means of sleeves or other methods, in the active zone, should be investigated.

g. Micro-measurements of the temperature condition around piles during placement and freeze-back should be made since present thermocouple methods are not sufficiently precise. It is suggested that soil resistance measurements offer a possible means of confirming the indications of the temperature readings, as to whether or not the material is in a frozon state.

1/

.

h. The manner in which freezing occurs, i.e., the sequence of the crystallization process when piles freeze back, should be investigated.









Photo 4



Photo 5





					Be	470	Enbedmonte	and Areas at
Type Pile	No thod of Installation	Pile No.	Date of Extraction	Date of Installation	Approx. 1 June 1953 Ft.	Approx. 1 June 1954 Ft.	Total Exbedment Ft.	Enbedment In Unfresen Soil Pt.
	Drilled Hole	<u>Аћ</u> 36	19-20 Oct. 53 3 Dec. 53	14 Mpr. 52 5 May 52	0.011 0.010	:	17.0 15.0	4.5 6.9
Wood (butt down)	Stean-Thawed Hole							
	Driven	54-33 58-33	4 Nov. 53 7 Nov. 53	28 Oct. 53 28 Oct. 53	•	-	3.0 3.7	3.0 3.7
	Drilled Hole	15	20 Nov. 53	24 Apr. 52	0.012	•	13.0	3.2
Wood (tip down)	Steam-Thaved Hole							
	Driven	84-34	5 Nov. 53	28 Oct. 53	•	•	2.4	2.4
Reinforced Concrete	Drilled Hole	A12 A13 B16 B15 B14	22-23 Oct. 53 14 Nov. 53 5 Dec. 53 10 Nov. 54 10 Nov. 54	1.3 May 52 24 Apr.52 5 May 52 3 May 52 22 May 52	0.009 0.012 0.169 0.059	0.072 0.006	17.0 13.0 15.0 16.9 21.0	4.5 3.2 6.3 3.6 4.0
(presss)	Stean-Thewnd Hole	B1.3	13 Nov. 54	12 June 52	0.130	0.162	20.8	3.6
	Driven							
	Drilled Hole	A20 B19 B24 B23 B22 B17 F16	30 Oct. 53 26 Nov. 54 8 Dec. 53 4 Nov. 54 5 Nov. 54 22 Nov. 54 24 Nov. 54	5 Hay 52 21 Hay 52 2 Hay 52 31 Hay 52 26 Hay 52 13 Hay 52 13 Hay 52	0.020 0.084 0.267 0.029 0.006 0.264 0.247	0.108 0.027 0.313 0.276	17.0 20.9 15.0 18.0 22.0 12.7 16.7	4.4 3.5 6.0 4.3 4.7 2.4 3.1
1.7.1	Stean-Thewed Hole	B 20	6 Nov. 54	9 June 52	0.048	0.082	21.9	3.6
Steel Pire (Open end coun)	Dri ven	SA36 SB36 B37 B38 B10 B11 B13 B13 B14	6 Nov. 53 10 Nov. 53 27 Nov. 54 28 Oct. 54 28 Oct. 54 29 Oct. 54 29 Oct. 54 30 Oct. 54	29 Oct. 53 29 Oct. 53 15 Oct. 54 13 Oct. 54 13 Oct. 54 14 Oct. 54 14 Oct. 54 14 Oct. 54 14 Oct. 54	•••••••••••••••••••••••••••••••••••••••	•	2.1 4.1 9.7 9.1 10.8 10.5 12.3 12.5	201 401 507 504 408 405 405 405 405
	Drilled Hole	A21	17 Nov. 53	23 Apr. 52	-0.088	•	13.0	3.4
Steel Pipe (Cloved and down)	Stean-Thawed Hole							
	Driven							
	Drilled Hole	A28 A29 B30 B31 R32	2 Nov. 53 18 Nov. 53 4 Nov. 54 21 Oct. 54 21 Oct. 54	7 May 52 83 Apr.52 17 May 52 28 May 52 29 May 52	0.021 0.023 0.024 0.003 0.060	-0.036 0.030 0.004 0.050	17.0 13.0 21.4 17.0 14.0	3.9 3.6 3.4 2.8 1.0
Steel [-Beam	Stean-Thaved Hole	B29 B28	2 Nov. 54 2 Nov. 54	12 June 52 8 June 52	0.213 0.086	0.2LL 0.125	21.3	3.6 3.5
	Dri ven	84-35 SB-35	6 Nov. 53 9 Nov. 53	28 Oct. 53 29 Oct. 53	:	:	2.8 4.6	2.8 4.6

ı

A.

NOTE: (1) No plastic flow or failure at maximum capacity of loading apparatus in tests noted.

	Ultimate				lastic Flo	1		ction	to of Exten
For Cases of Structural P Failure or W Reached Cape of Assembl	Unit Tangential S For Piles Which Failed in Bond	Load Kipe	Upward Vertical Hovemat In.	Unit Tangential Shear Stress pai	Load Kipe	Upward Vertical Novement In.	Surface Arm In Fromen Soil Sq. In.	Surface Area In Unfresen Soil Sq. In.	Embedment In Frosen Seil Ft.
16.1 12.5		là.	0.131 0.122	stic Flow stic Flow	Before PL Before Pl	Pile Failed Pile Failed	4320 3560	11090 2910	12.5 8.1
	3.9 4.5	4.5 6.2	0.933 1.092	2.6 2.5	3.0 3.5	0.051 0.088	:	1100 1365	
21.2		68	0.069	stic Flow	Before P	Pile Faile	3165	1093	9.8
	5.7	5.4	0.899	3.8	14	0.100			
30.7	30.5 19.8 17.8 21.9	160 120 72 110 170	1.683 0.840 1.125 0.303 3.234	26.1 27.9 16.5 1h.4	136 110 63 90	0.110 0.216 0.050 0.139	5105 3910 31465 58145	940 1940 1382 2722 1557	12.5 9.8 8.7 13.3
20.4		160	0,810	17.8	140	0.706	7055	1729	17.0
92.7 34.6	13.0 32.8 26.9 32.1 30.9	133 Not resched 30 150 160 110 140	0.072 0.193 0.091 0.347 0.263 0.180 0.171	Plantic 7100 27.6 13.0 23.8 21.8 23.2 25.7	160 160 30 110 130 80 130	Pile Fall 0.145 0.041 0.098 0.314 0.094 0.340	4050 5660 2300 4460 5280 3350	1430 1138 2630 1398 1345 780	12.6 17.4 7.0 13.7 17.8 10.2
33.2		Not reached	0.283	22.9	140	0.098	5950	1912	18.3
	2.0 2.4 22.3 25.0 20.8 24.9 22.3 23.6	1-4 3-7 34 34 34 52 65	0.623 0.777 0.375 0.253 0.22L 0.357 0.2L7 0.2L7	1.6 2.4 15.4 13.3 12.6 12.7 12.8 17.9	1.0 3.2 24 21 28 28 35 50	0.040 0.012 0.094 0.045 0.077 0.066 0.080 0.184	- 1300 1300 1550 1950 2600 2600	690 1346 1854 1755 1560 1463 1400	-
	29.1	88	0.236	29.3	88	0.086	0500	1116	9.0
22. 24. 34.	40.7 33-6	86 62 180 170 100	0.080 0.051 0.322 0.751 2.558	Plastic Flow Plastic Flow 32.7 26.7	dled Befor dled Befor 170 120	P11e P4 P11e P1 0.297 0.060	4950 2735 5240 4132	1 1470 1 1647 0 995 2 815	13. 9. 10.
-	38.b 36.2	500 500	0.729 0.785	24.9 25.3	13	0.194	2910 5150 5170	0 1164 7 1016	10.
-	1.7	1.8	0.857 0.706	1.3	1.	0.133 0.029	:	1040	10.

-

		Plastic 7	1.011			Ultimate			
	Upward		Undt	Upward		Unit Tangential :	Shear Strees, pai	1	
	Vertical Movement In.	Load Kipe	Tangential Shear Stress pal	Vertical Novement In.	Load Kips	For Piles Which Failed in Bond	For Cases of Structural Pils Failure or Which Reached Capacity of Assembly	Pile No.	Remarks
	Pile Faile Pile Faile	d Before P? d Before P?	Latic Flow Latic Flow	0.131 0.122	là.		16.1 12.5	ац 98	
_	0.061	1.0	2.6	0.013		2.0			
	0.088	3.5	2.5	1.092	6.2	4.5		SB-33	Sriction
	Pilo Faile	i Before P	lestic Flow	0.069	68		21.2	45	
-	0,100	3.6	3.8	0_899	5.4	5.7		54-34	Active some
	0.142 0.216 0.050 0.139	136 110 63 90	26.1 27.9 16.5 1h.4	1.683 0.840 1.125 0.303	160 120 72 110	30.5 19.8 17.8	30.7	A-12 A-13 B-16 B-15	454C 14UM
-	0.196	130	17.8	3.734	170	21.9	20.4	B-14 B-13	
	Pile Fail 0.145 0.041 0.098 0.144 0.094 0.144	ed Before 1 160 30 110 130 80	Plantic Flow 27.6 13.0 23.8 21.0 23.2 28.7	0.077 0.193 0.091 0.347 0.763 0.180 0.171	133 Not resched 30 150 160 110 110	13.0 32.8 26.9 32.1 30.9	32.7 34.6 (1)	A-20 B-19 B-24 B-23 B-22 B-17 B-18	Shaded Shaded
	0.098	140	22.9	0.783	Not reached		33.2 (1)	B-20	Sheded
	0.040 0.032 0.094 0.045 0.077 0.066 0.080 0.384	1,0 3.2 2L 21 28 28 35 50	1.6 2.4 15.4 13.3 12.6 12.7 12.8 17.9	0.623 0.777 0.375 0.753 0.72L 0.357 0.247 0.134	1.44 3.67 364 144 57 60 65	2.0 2.4 22.3 25.0 20.8 24.9 22.3 23.6	-	S.4-36 88-36 2-37 8-38 8-10 8-13 8-13 8-13)Artive some) friction
	0.086	88	29.)	0.236	88	29.1		A- 21	
25 76 47 02	Pile Fail Pile Fail 0.297 0.080 0.261	rd Before 170 120 75	Plastic Flow Plastic Flow 32.2 26.7 25.2	0.080 0.051 0.322 0.751 2.558	86 62 180 170 100	40.7 33.6	22.5 24.5 عليه ۲	A-28 A-29 B-30 B-31 B-32	Shaded
33 57	0.194 0.165	130 140	24.9 25.3	0.729 0.785	200 200	38.b 36.2 5 -		B-29 B-28	
	0.133 0.029	1.? 1.9	1.3	0.857 0.706	1.8 2.?	1.7 1.3		SA-35 SB-35	

TABLE 1

1.5

Tood Type Pile Method of Pila No Nood (but down ax- cept as noted) Drilled Hole Driren Driren Beinforced Steam-Thawed Hole Concrete Concrete	Pillas ested 9 1 1 8 8 8	Depth of mabedwent in rumfrost Feet 	Average Tangential Shear Stress at Pailure of Bond Between Pile and Soil These 5 piles failed structurally at 12.5 to 21.2 psi No tests completed to date 5.7 (themed soil skin friction) 5.7 (themed soil skin friction) 22.5e Range 17.8 to 30.5 File failed structurally at	Remarks Two butt down. One tip down.
Reinforced Steam-Thawed Hole Bole Steam-Thawed Hole Steam-Thawed Hole Bole Bole Briten Britled Hole Concrete Steam-Thawed Hole Concrete Steam-Thawed Hole	кон <u>т</u> н	1 to 12.5 - 0 7 to 17.0	These 3 piles failed structurally at 12.5 to 21.2 psi No tests completed to date 5.7 (thered soil skin friction) 22.5e Range 17.8 to 30.5 File failed structurally at	Two butt down. One tip down.
(but down ax- Steam-Thrwed Hole cept as noted) Driren Reinforced Steam-Thawed Hole Concrete	1 1 9	- 0 -7 to 17.0 7.2	No tests completed to date 5.7 (themed soil skin friction) 22.5e Range 17.8 to 30.5 File failed structurally at	
cept as noted) Driven Reinforced Steam-Thawed Hole	1 1 8	0 .7 to 17.0 7.2	5.7 (themed soil skin friction) 22.5e Range 17.8 to 30.5 File failed structurally at	
Reinforced Steam-Thawed Hole	1 1	.7 to 17.0 1.2	22.5° Range 17.8 to 30.5 File failed structurally at	Tip down. Driven into active zone only
Reinforced Steam-Thawed Hole	1	1.2	File failed structurally at	
			20.41 pe1	Shadad Pila. Pila failed on one edge due to non-axial pull
(consult	•		No tests cerformed to date	
Drilled Hole	4 7	•0 to 17.8	27.10 (1) Range 13.0 to 32.8	3 shaded piles included in group tested.
Steel File Steam-Thawed Hole (open at bottom)	1 1	3.3	Pile did not fail in adfreere bond at max. papaoity loading apparatus. 32.2 psi	Shaded Pile.
Drives	2 010	•0 to 8.0	2.2 Range 2.0-2.14 23.2 Range 20.8 - 25.0	
Drilled Hole	5 10	of to 13.0 0.0 to 14.2	These 3 piles failed structurally at 22.5 to 34.0 pei 37.2° Range 33.6 to 40.7	
Steel I-Beam Steam-Thawed Hole	2	7.7 to 18.8	37.3 Range 36.2 to 38.4	Shaded Piles
Driven	~	0	1.5 Range 1.3 to 1.7	





. .







1.7 PLATE 4



۰.



PLATE 6

V

÷

FOR TYPICAL PILES



Y

PLATE 7





PLATE